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Clinical Practice Guideline

The Palliative Care of Patients  
With Incurable Cancer
Steffen T. Simon*1, Anne Pralong*1, Lukas Radbruch, Claudia Bausewein*2, Raymond Voltz*2

I n the palliative care of a patient with incurable cancer, 
the goal is to maintain the best possible quality of life. 
Palliative care starts when cancer has been diagnosed 

as incurable, and is delivered by primary care providers or 
by specialized palliative care professionals (general ver-
sus specialist palliative care).

The first version of the S3 Guideline for Palliative 
Care covered seven topics: breathlessness, cancer 
pain, constipation, depression, communication, the 
dying phase, and the organization of palliative care 
(1).

For the second version of the Guideline, eight new 
topics were chosen for their clinical relevance or their 
prevalence in the palliative situation (as detailed 
below). In addition, the seven existing sections were 
updated, giving a new, expanded, and updated S3 
Guideline containing 15 sections, the principles of 
palliative care, a glossary, and a list of quality indi-
cators (2). The aim of the Guideline is to ensure uni-
versal high-quality palliative care for all patients with 
incurable cancer in Germany. Moreover, many key 
recommendations can also be applied to other patient 
groups.

Method
For this planned expansion and update of the S3 Guide-
line on Palliative Care, a representative group of ex-
perts was drawn from 61 medical specialty societies 
and institutions, including patient representatives. First, 
we searched for existing guidelines. Next, a literature 
search for systematic reviews and primary studies was 
conducted in the databases Medline, Cochrane Library, 
and—according to the topic—in Embase, PsycInfo 
and/or CINAHL, until 2016 or 2018, respectively. 
 Publications were selected according to the PRISMA 
criteria (eFigure 1). The recommendations that were 
developed were formally agreed at consensus confer-
ences by the elected representatives of the medical 
specialist societies. 

Results
A total of 212 key recommendations relating to the 
eight new topics were formulated and are summarized 
here. Overall, the expanded Guideline now contains 
442 recommendations, 162 of which are evidence-
based (recommendation grades and evidence levels as 
defined in eTable 1 are given in parentheses in the text). 
The remainder of the recommendations are based on 

Summary
Background: The purpose of palliative medicine is to optimize the quality of life of 
patients with incurable, progressive diseases. The care delivered in actual clinical 
practice is not uniform and often takes insufficient account of the currently available 
scientific evidence. 

Methods: In accordance with the methodological directives on systematic literature 
reviews and consensus-finding that have been issued by the German Oncology 
Guideline Program (Leitlinienprogramm Onkologie), a nationwide, representative 
group of experts updated the previously published seven chapters of the S3 
 (evidence-based and consensus-based) guideline and formulated new recommen-
dations on a further eight topics in palliative care. 

Results: Non-drug options for the treatment of fatigue include aerobic exercise and 
psycho-educative methods, particularly cognitive behavioral therapy. Sleep distur -
bances can be treated with improved sleep hygiene and relaxation techniques, as 
well as with drugs: Z substances for short-term and sedating antidepressants for 
 intermediate-term treatment. For nausea and vomiting, the first line of treatment 
consists of antidopaminergic drugs, such as haloperidol, or drugs with an antido-
paminergic effect combined with a further receptor affinity, such as metoclopramide. 
For patients suffering from malignant intestinal obstruction (MIO), an important con-
sideration for further treatment is whether the obstruction is complete or incomplete. 
Psychotherapeutic interventions are indicated for the treatment of anxiety. 

Conclusion: Multiple studies have confirmed the benefit of the early integration of 
palliative care for achieving the goals of better symptom control and maintenance of 
quality of life. There is currently a low or moderate quality of evidence supporting 
the management of certain symptoms in patients with incurable cancers. 
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expert consensus (EC). Eleven quality indicators were 
agreed on.

Identifying treatment goals and decision-making 
criteria
The process by which decisions are reached about treat-
ment goals and carrying out medical interventions 
should be participatory—i.e., it should include the pa-
tient. It should be started early or even anticipatory 
(Advance Care Planning).

Goals of care
Goals of care should be set by the doctor and the patient 
together on the basis of the current state of the patient’s 
disease and the therapeutic options available (EC). The 
primary goal of care in palliative care is to maintain or 
improve of the patient’s quality of life. This includes 
symptom control and dying with dignity; it does not ex-
clude the goal of prolonging life.

Decisions about starting, continuing, or ending 
 medical interventions
The main criteria in reaching these decisions are medi-
cal indication and patient consent (EC statement). The 
decision to treat should be made on the basis that the 
goal of care is realistically achievable and that the 
benefits have been weighed against the harms (EC). 
For the patient or his or her personal representative to 
give consent, the medical intervention and its compli-
cations must first have been sufficiently explained and 
information given about other possible treatment op-
tions (EC). If the patient does not have capacity to give 
consent, close relatives should be involved (EC). The 
goals of care and interventions decided upon should be 
reviewed regularly (Figure 1).

Fatigue
If “fatigue” is not a word the patient can relate to, ques-
tions about “weakness” and “tiredness” can be used: for 
example, “Do you feel unusually tired and/or weak?” 
or “How tired are you? How weak are you?” (EC).

Treatment
If fatigue has become a burden or is debilitating, the pa-
tient should be offered treatment (EC). The first step is 
to try to identify potentially treatable causes (EC). Sec-
ondary fatigue can be caused by, for example, anemia, 
infection, electrolyte imbalance, cachexia, depression, 
or the use of sedatives (eFigure 2).

Various evidence-based non-drug interventions are 
available for symptomatic management of fatigue. 
Regular aerobic exercise was given only a moderate 
recommendation (“should”), to allow the functional 
status of palliative patients to be taken into account 
(B/1−). Nine out of 13 randomized, controlled studies 
(RCTs) (n = 744) showed that physical activity 
 significantly reduced fatigue in palliative patients, 
 although no meta-analysis could be conducted ([3]; 
Mochamat et al., personal communication). The 
 largest RCT (n = 269) demonstrated a decrease of 6.6 

points in a 100-point scale (EORTC QLQ-C30; 95% 
confidence interval [−12.3; −0.9]; p = 0.02; Cohen’s d 
= 0.33 [0.04; 0.61]) (4). Psychoeducational tech-
niques, especially cognitive behavioral therapy, and 
energy management strategies are also given a weak 
recommendation (B/1−) because they are based on 
weak evidence ([5]; Mochamat et al., personal com-
munication).

Symptomatic drug therapy with psychostimulants 
and corticosteroids can be tried (0/1−). The efficacy 
of methylphenidate in patients with advanced cancer 
was confirmed in a systematic review with a meta-
analysis of two RCTs (standardized mean difference 
= 0.49; [0.15; 0.83]) and in two other RCTs (6). 
 Modafinil has only been investigated in two RCTs 
with contradictory findings (6). Finally, there is 
weak evidence for the efficacy of corticosteroids in 
the treatment of fatigue in patients with advanced 
cancer (6).

Sleep-related disorders/nocturnal restlessness
Patients with incurable cancer often do not sponta-
neously report difficulties in sleeping as the focus is 
on other symptoms (7). For this reason, patients 
should be actively asked about sleep disorders along 
with other symptoms (EC) (eTable 2). Any causes that 
can perhaps be addressed—pain, for instance, or drug 
side effects, fear (fear of dying), depression, or guilt 

FIGURE 1 

Decision tree for determining on and carrying out a medical intervention.
*1 If there is reason to suspect that the patient may lack capacity, the patient’s personal repre-

sentative or healthcare proxy should be involved in the decision. The role of the represen-
tative is to support the patient through the decision-making process, and to represent the 
patient as necessary.

*2 If medically desirable or if desired by the patient
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feelings—should also be explored (EC), and, if appro-
priate, opportunities to talk or possible treatments 
should be offered (EC).

Treatment
In addition to general sleep hygiene and stimulus con-
trol (EC), cognitive behavioral therapy for insomnia 
can be initiated (Guideline adaptation, 0/2++). Good 
indirect evidence for this in a general population has 
been shown in several meta-analyses (8). Relaxation 
techniques are also recommended (EC).

For short-term drug treatment of insomnia, Z-drugs 
such as zopiclone or zolpidem should be used (B/1−) 
(9), while sedating antidepressants should be used for 
medium-term treatment (B/1−) (10, 11). The evidence 
for this is available only for a general patient popu-
lation with cancer and is very weak—apart from 
 results for paroxetine versus placebo (n = 426; differ-
ence in sleep problems [Hamilton Depression Index] 
in intergroup comparison: χ2(1) = 5.97; p = 0.01; 
Cohen’s d = 0.23) (11). Benzodiazepines are not 
 indicated primarily, except when there are other indi-
cations for their use (B/4). Sedating antipsychotics 
can also be given where there is another indication for 

their use or where there is no alternative (0/3) (12). 
Melatonin can also be used as last-line treatment 
(0/1+) (13).

Nausea and vomiting (not tumor-therapy-induced)
Every time a patient’s symptoms are assessed, nausea 
and vomiting should always be included (EC)—prefer-
ably using validated recording instruments such as 
MIDOS or IPOS (B/4).

Treatment
Treatment options are many and varied (Figure 2). 
 Fundamentally, aggravating factors such as stress or 
particular odors should be avoided, and if drugs are a 
trigger, consideration should be given to whether they 
can be reduced or stopped (EC). Where nausea and/or 
vomiting are opioid-induced, it may be possible to 
switch the opioid (0/1−) (14, 15). Mouth care should be 
offered after every episode of vomiting (EC). A choice 
of relaxation techniques should be offered (EC). If 
 vomiting is refractory to treatment, a nasogastric tube 
may be considered (EC).

Regarding drug therapy, the evidence for patients 
in the palliative setting is limited. Thus, indirect 

FIGURE 2 

Treatment algorithm for nausea and vomiting
 *http://leitlinienprogramm-onkologie.de/Supportive-Therapie.95.0.html; CNS, central nervous system; ICP, intracranial pressure
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Patient  
with incurable cancer  

and vomiting  
and/or nausea

Assessment
– History 
– Physical examination 
– Appropriate further diagnostic tests 

(laboratory values, imaging)

General and non-drug interventions and 
advice to patients and relatives
– Modify environment (smells,  minimize 

stressors, etc.)
– Good oral hygiene 
– Relaxation therapy 
– Keep busy with other things  (distraction)
– Modify food and drink—type and amount 

(small portions)
– Raise patient‘s upper body, especially  

after eating

Treatment of triggers of nausea/vomiting, if 
appropriate 
Treatment for, e.g.:
– Infection 
– Constipation, gastrointestinal  

obstruction
– Electrolyte imbalances (e.g., hypercalcemia) 
– Drug side effects 

(if possible, stop or rotate triggering drugs)
– ICP
– Dehydration, kidney failure

Etiology-based symptomatic  
drug therapy

Gastrointestinal
Hypomotility:
– Metoclopramide
Obstruction:
– Haloperidol
– 5HT3-antagonists

Chemical 
 (drugs/toxins)
– Metoclopramide
– Haloperidol
Chemotherapy:  
See S3 Guideline on 
Supportive Therapy* 
[German-language only]

Vestibular
Dimenhydrinate 

CNS
Raised ICP:
– Dexamethasone
– Dimenhydrinate
Anxiety:
– Lorazepam

Cause unknown
– Metoclopramide
– Haloperidol
– Levomepromazine
– 5HT3-antagonists
– Dexamethasone
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 evidence from patients undergoing tumour-specific 
therapy is mostly used. . Drug treatment should be 
 etiology-based (EC). As first-line therapy, drugs with 
antidopaminergic (e.g., haloperidol) or antidopami-
nergic and other receptor affinity (e.g., metoclo -
pramide) should be given (B/1−) (14, 16, 17). As 
 second-line treatment options, other drug classes can 
be used: antipsychotics with a broad spectrum of 
 action (e.g., levomepromazine) (B/3) (16, 18), 
 antihistamines (e.g., dimenhydrinate) (0/4), and 
5HT3-antagonists (0/1−) (19). Patients with brain 
metastases who have raised ICP should be given de-
xamethasone (B/1−) (20). Antiemetics with different 
receptor affinities should be combined if mono -
therapy is inadequate (B/4). Where vomiting is 
 persistent, parenteral drug administration should be 
preferred (EC).

Malignant bowel obstruction
Malignant bowel obstruction (MBO) is the complete or 
partial obstruction of the bowel due to intra-abdominal 
tumor or intraperitoneal metastasis, diagnosed on the 
basis of clinical examination and imaging. Non -
mechanical (paralytic) impairment of the passage of 
bowel contents is not covered in this section.

MBO-related symptoms such as nausea, vomiting, 
meteorism, and abdominal pain should be assessed to-

gether with any potentially treatable causes (EC). 
Further diagnostic investigations such as rectal digital 
palpation or computed tomography should be 
 considered, depending among other things on the 
 patient’s clinical condition and on other treatment 
 options including surgery (EC).

Treatment
Parenteral nutrition should be viewed with caution in 
patients whose predicted survival time is limited to a 
few weeks (B/3); for patients with a predicted survival 
of several weeks or months, it should be considered 
(A/3) (21–23).

The decision whether to place a stent or to operate 
to remove or bypass the obstruction should be made 
by an interdisciplinary team (EC). Placement of a 
PEG (percutaneous endoscopic gastrostomy) tube 
should be considered if nausea and vomiting can be 
effectively relieved by a nasogastric tube (EC).

The aim of symptomatic drug therapy of an incom-
plete MBO is to restore the passage of bowel 
 contents; for this, prokinetic antiemetics such as me-
toclopramide are indicated (B/4), and glucocorticoids 
can be started to reduce edema over a few days (0/1+) 
(24). Softening laxatives may be given to treat consti-
pation (EC). Enemas may be offered concomitantly 
(EC).

TABLE 1 

Dosage recommendations for acute and long-term treatment with anxiolytics in patients with incurable cancer

* Off-label use. For licensing information in relation to specific anxiety disorders, please see the S3 clinical practice guideline for anxiety disorders (e1);  
SSRI, selective serotonin reuptake inhibitors; SNRI, serotonin-norepinephrine reuptake inhibitors;  
source: „S3-Leitlinie Palliativmedizin für Patienten mit einer nicht-heilbaren Krebserkrankung“ (2)

Acute treatment

Indication

Acute anxiety state, 
panic attack

Treatment in patients with a long-term disease 

Indication

Recurrent anxiety or panic attacks

History of anxiety or panic disorder, 
 generalized anxiety disorder, and recurrent 
anxiety attacks in the present

Drug class

Benzodiazepines 

Drug class

Antidepressants:
SSRI 

SNRI 

Antidepressants:
SSRI
SNRI

Anxiolytics

Antipsychotics
 (augmentation if 

 necessary)

Other

Active ingredient

Lorazepam 
Alprazolam 
Oxazepam 
Midazolam* 

Active ingredient

Citalopram
Escitalopram

Sertralin 
Venlafaxin 

Escitalopram 
Venlafaxin 

Opipramol 

Quetiapine* 
Olanzapine* 
Risperidone*

Pregabalin

Single dose

1.0–2.5 mg
0.5–1.0 mg
10–40 mg

2.5–(5) 10 mg

Single dose/  
initial dose

10–20 mg
5–10 mg

50 mg
37.5 mg

5–10 mg
37.5 mg

50 mg

25 mg
5.0 mg 
0.25 mg

25 mg

Max. daily dose

40 mg
20 mg 
200 mg
150 mg

20 mg
150 mg

300 mg 

200 mg
15 mg
2 mg

600 mg
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In patients with complete MBO, prokinetics should 
be avoided. For this reason, antipsychotics (B/3) (25) 
and/or antihistamines (B/4) are used for antiemesis; 
these may be combined with 5HT3-antagonists (0/4). 
Reducing intraluminal secretion can help to relieve 
nausea and vomiting, e.g., using an anticholinergic 
such as hyoscine butylbromide (0/3) and/or somato -
statin analogs (0/1) (26) and ranitidine or a proton 
pump inhibitor (EC) (eTable 3). Colic-type pain 
should be treated with butylscopolamine (EC).

Malignant wounds
Malignant wounds are defined as wounds caused by a 
primary skin tumor, skin metastases, or breakthrough 
of a tumor in a deeper location. In addition to contribu-
ting factors, wound history-taking should cover impair-
ment of the patient’s quality of life and the subjective 
lived experience of the patient and the patient’s rela -
tives (EC) (eTable 4).

Alleviating psychosocial stress
Malignant wounds can have a powerful effect on 
quality of life. The change in the patient’s self-image 
and body image, and the social consequences of that 
change, should be touched upon empathetically (EC), 
and the patient’s self-management and sense of control 
should be supported (EC).

Pain relief
Before dressings are changed, analgesics should be 
given anticipatory to preempt any expected pain (EC). 
Treatment locally with a local anesthetic (0/4) or 
 morphine gel (0/2−) (27) is recommended on the basis 
of indirect evidence relating to other types of wounds.

Odor control
In addition to meticulous wound cleaning (EC), a  variety 
of interventions are recommended (eFigure 3): the use of 
local antiseptics (0/3) (indirect evidence, e.g., [28]); 
wound dressing materials that have an antiseptic effect or 
absorb exudate and bind pathogens, e.g., those contain-
ing activated carbon (0/3) (29); metronidazole adminis-
tered locally (0/1−) (29) or systemically (0/3) (30).

Prevention and management of bleeding
Slight bleeds require vasoconstrictive measures such as 
cooling or compression (EC). More copious bleeds 
should be treated with local or systemic antifibrino-
lytics such as tranexamic acid (B/2+) (31) or with local 
hemostatic agents (EC). The efficacy of topical tranex-
amic acid in comparison to placebo has been studied in 
a meta-analysis of mostly surgical patients (n = 6034, 
67 RCTs) and is thus assessed as indirect evidence 
(weighted mean difference in mean blood loss: −276.6 
mL; [−327.8; −225.4 mL]; p <0.0001) (31).

Anxiety
This section discusses subsyndromal and specific 
anxieties. Subsyndromal anxiety disorders are those 
that do not completely meet the ICD criteria for anxiety 
disorders (panic disorders, phobias, generalized anxiety 
disorders, adjustment disorders, and posttraumatic 
stress disorders).

Specific anxieties are triggered by the patient’s 
 disease situation. They may relate to actual or feared 
symptoms, to treatment, to the end of life, or to 
relatives and loved ones, among others. Anxiety 
should be regularly recorded and assessed as neces -
sary as to content and any need for treatment (EC). 

FIGURE 3

Forms of desire to die, according to various authors

Forms of desire to die Authors

Ohnsorge et al.  
(e2, e3)1) Looking forward to 

dying
2) Hypothetically considering 

hastening death
3) Current wish or action

Letting go Despair Hypothetical exit plan 

 Wish to hasten death 
 (WTHD)  

Satiety of life Tiredness of life Non-specific 
wishes for peace 
and quiet

Suicidality (distanced        latent        acute)

Nissim et al. (e4)

Lindner et al. (e6), 
adapted from 
 Wolfersdorf [7])

Acceptance of dying Wishing to die as: 

Balaguer et al. (e5)

Suicidal pressure to act
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Treatment
The care team needs to have an attitude and choose 
words that avoid triggering anxiety (EC). Uncontrolled 
symptoms that cause anxiety should be treated in the 
best way possible (EC).

If anxiety is burdensome or impairing, non-drug 
measures should be used (EC). These include psycho-
logical and/or psychotherapeutic techniques (0/1+). 

A meta-analysis of RCTs with moderate risks of 
bias that studied palliative patients with anxiety 
showed a moderate, significant effect of cognitive be-
havioral therapy (Cohen’s d = 0.44; p <0.001), mind-
fulness-based stress reduction, and acceptance and 
commitment therapy (−0.67; p <0.001) (32). Other 
techniques using social-work– or spirituality-based 
approaches or art therapy are recommended by expert 
consensus (EC).

Drug therapy is offered when other techniques are 
insufficiently effective or cannot be implemented 
(EC) (Table 1). The evidence base for the palliative 

setting is very weak. Based on clinical experience, 
short-acting benzodiazepines should be given to treat 
symptoms of acute anxiety (B/4). Alternatives that 
may be considered are antidepressants, antipsy-
chotics, or other anxiolytics (B/1−) (33, 34).

The desire to die
Based on the international literature, the Guideline 
refers to the desire to die as a complex phenomenon, 
 affecting palliative care patients and ranging from the 
acceptance of death (“satiety of life”) to acute 
 suicidality (Figure 3). A desire to die can often exist 
alongside a will to live (35), and may be traced to a 
 variety of causes: for example, physically or psycho-
logically stressful symptoms, social problems such as 
isolation, worries about the future, and loss of auton-
omy (35). A desire to die may serve various different 
functions, such as opening up a way of escaping from 
an unbearable situation, having control over the end of 
one’s life, or as an expression of a sense of despair.

TABLE 2

Strategies and techniques in dealing with a (potential) desire to die 

Source: Extracts from „S3-Leitlinie Palliativmedizin für Patienten mit einer nicht-heilbaren Krebserkrankung“ (2)

Strategy

1. Ask how the patient feels psychologically and 
 spiritually

2. Investigate for depression or any other psychiatric 
disorder that can seriously impair judgment

3. Notice your own feelings when talking with the 
 patient

4. If there are any hints that the patient harbors a de-
sire to die, this should be proactively asked about.

5. Involve relatives

6. Work out coping strategies that will help the patient 
to deal with the situation he or she is in

7. Explore and support the patient’s desire for in-
creased personal influence and control 

8. Stay with suffering that cannot be prevented

9. Change goals of care and decisions about life-pro-
longing interventions

10. Symptom control

11. Consult colleagues and hold case conferences 

12. Involve other professionals

Technique

Feelings of helplessness, hopelessness, meaninglessness, futility, loss of morale and loss of faith, 
need to be brought to light, as does the nature of the desire to die: how stable is it? Is there a sense 
that there is no alternative? This will make it possible to consider whether there might be any options 
for solutions. 

If the patient is suffering from depression or any other severe psychiatric disorder, this should be 
 investigated and its severity assessed. 

It is important to notice, define, and in the first instance merely “sit with” any feelings you may have of 
fear, distress, annoyance, tiredness, irritation, distraction, or suddenly wishing the patient were dead. 
Later, take time to assess whether they contain important clues to the patient‘s situation.

A cautious approach to the subject can pay off: “Are you thinking about just giving up on yourself ... 
chucking it all in?” “Would you rather be dead?” “Are you thinking of putting an end to your own life?” 

If the patient agrees, it can be a good idea to talk with the relatives about the patient’s desire to die, 
and to get their view of the matter.

Evidence-based interventions are available: for example, existential techniques such as meaning- or 
value-centered therapy

Support the patient in reflecting about the possibilities for being in control of the situation. If needed, 
concrete steps to improve the patient’s control should be initiated.

If it is not possible to adequately relieve pain or suffering, it is important to continue to make oneself 
available to the patient, to continue to stay with the situation, talk about it, and look for solutions. Doing 
this is in itself the solution on offer.

Talking about these matters can in itself be a way for the patient to deal with the desire to die.

Inadequately controlled symptoms such as pain, breathlessness, nausea, vomiting, anxiety, and de-
pression play an important part in a patient‘s developing a desire to die. The best possible symptom 
control is part of caring for the patient.

In situations of tension and dilemma, consulting with colleagues or (ethical) case conferences are a 
proven means of finding new thoughts and options by bringing in a third party.

When particular topics are at issue (more precise psychiatric diagnosis, religious confliction, etc.), 
 psychiatric/psychotherapeutic expertise, social workers, religious pastoral workers, or other experts 
should be called upon.
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Proactiely addressing a desire to die
Patients with incurable cancer should be actively asked 
whether they feel a desire to die (B/4). There is no evi-
dence that enquiring suicidal thoughts leads to their 
emergence or increase. In a meta-analysis of six 
studies, suicidal ideation was not significantly in-
creased after participants were asked about suicidality 
or exposed to suicide-related content (overall effect, 
odds ratio = 0.973 [0.83; 1.15]; p = 0.749) (36). 

Dealing with a desire to die
In conversations about a desire to die, the care team 
should maintain a basic attitude of openness and 
 respect; this does not mean that they are assenting to 
the active ending of a life (EC). Based on various diag-
nostic and treatment considerations, strategies and 
techniques have been developed for use in dealing with 
a patient who desires to die; details are given in Table 2.

Updates to the seven original topics
Since the landmark study by Temel et al. (37), several 
new, high-quality RCTs have shown the advantages of 
early integration of palliative care, such that two central 
recommendations, previous consensus-based, can now 
be formulated as evidence-based (A/1− and A/3, re-
spectively) (38). A new addition is that every patient 
who has been diagnosed with incurable cancer should 
be offered a needs assessment by a specialist palliative 
care team. 

In regard to the other recommendations on the 
original seven topics, few changes were required. Re-

cent studies have indicated that steroids can relieve 
breathlessness even in patients without lymphangitis 
carcinomatosa or tumor-related airway obstruction 
(0/1+) (39).

In view of recent results about adverse effects, 
 haloperidol should be used much more cautiously in a 
patient with delirium during the dying phase; if 
 restlessness increases, it may be combined with a 
 benzodiazepine (B/1−) (40). 

Summary
The expanded and updated S3 Guideline formulates 
recommendations for clinical practice in 15 core topics 
of palliative medicine. These recommendations should 
guide the actions of all those working in general and 
specialist palliative care who are involved in the man-
agement of patients with incurable cancer. A represen-
tative and multiprofessional group of experts together 
with patient representatives developed and agreed these 
recommendations on the basis of current, up-to-date 
evidence, with the goal of providing the best possible 
palliative care for patients and their relatives.

Key messages
● Symptomatic treatment for fatigue should employ aerobic endurance and strength 

exercises and psychoeducative techniques. Psychostimulants (methylphenidate, 
modafinil) and/or corticosteroids can be given as part of any attempt at treatment. 

● Drug therapy for nausea and vomiting should start with drugs with antidopaminergic 
receptor affinity (e.g., haloperidol or metoclopramide). Second- and third-line drugs 
are antipsychotics with a broad spectrum of action (e.g., levomepromazine), anti -
histamines (e.g., dimenhydrinate), and 5HT3-antagonists.

● Symptomatic treatment of malignant wounds includes relief of spontaneous or 
movement-related pain or pain associated with dressing changes; odor and exudate 
reduction; prevention and treatment of bleeding; and support with psychosocial 
stress.

● In the palliative setting, a patient’s desire to die is a complex phenomenon, ranging 
from acceptance of death all the way to acute suicidality; not unusually, it can exist 
alongside a will to live. The care team should bring up the subject of the desire to 
die; the subjective reasons for it, how strong it is, and whether the patient has 
 suicidal thoughts should be noted so that the patient can be offered appropriate 
support.

● The effectiveness of early integration of palliative care with the goal of improving 
symptom control and maintaining quality of life has now been demonstrated in 
 several high-quality studies.
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eFIGURE 1 

PRISMA flow diagram: This example is for the topic “efficacy of drug therapies for 
 symptomatic treatment of malignant bowel obstruction”
PRISMA, preferred reporting items for systematic reviews and meta-analyses;  
SysRev, systematic review
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eTABLE 1 

Grading system for levels of evidence (LoE; SIGN) and recommendation grades

Source: https://www.sign.ac.uk/assets/sign_grading_system_1999_2012.pdf and www.awmf.org/leitlinien/awmf-regelwerk/ll-entwicklung/awmf-regelwerk-03-leitlinienentwicklung/ll-entwicklung-
graduierung-der-empfehlungen.html; RCT, randomized controlled study; SIGN, Scottish Intercollegiate Guidelines Network

LoE
1++

1+

1-

2++

2+

2-

3

4

Recommendation grade

A

B

0

Description
High-quality meta-analyses, systematic reviews of RCTs, or RCTs with a very low risk of bias 

Well-conducted meta-analyses, systematic reviews, or RCTs with a low risk of bias

Meta-analyses, systematic reviews, or RCTs with a high risk of bias

High-quality systematic reviews of case control or cohort or studies or
High quality case control or cohort studies with a very low risk of confounding or bias and a high probability that the relationship is causal

Well-conducted case control or cohort studies with a low risk of confounding or bias and a moderate probability that the relationship is causal

Case control or cohort studies with a high risk of confounding or bias and a significant risk that the relationship is not causal 

Non-analytic studies, e.g., case reports, case series

Expert opinion

Description

Strong recommendation

Recommendation

Weak recommendation

Expression in words

„Shall“

“Should“

„Can“
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eFIGURE  2 

Treatment options in patients with primary and secondary fatigue 
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eTABLE 2

Definition of terms for sleep-related symptoms and related terms

Source: „S3-Leitlinie Palliativmedizin für Patienten mit einer nicht-heilbaren Krebserkrankung“ (2)

Term

Sleep disturbance

Daytime sleepiness

Daytime tiredness

Fatigue

Definition

Disturbed sleep in the narrower sense

Reduced central nervous activation; patient feels 
urgent need to sleep and may actually fall asleep; 
also called narcolepsy; can be measured using 
 vigilance tests

General term describing stress-related reduction in 
mental and physical performance

Subjective sense of physical and/or mental exhaus-
tion. It occurs in the absence of stress or out of 
 proportion to the amount of stress undergone.

Burden on the patient

Insomnia; consequent daytime tiredness or unusual 
behavior (sleepwalking)  
leading to symptoms.

Daytime sleepiness can reduce patients‘ ability to 
live life actively, and can impair the ability to drive.

Daytime tiredness is a normal experience for every-
one, so long as it does not restrict everyday living. If 
it does lead to restrictions, or if compensating 
mechanisms are no longer effective, it can be 
 pathological.

Fatigue reduces patients‘ ability to live life actively, 
and their ability to perceive active living as enjoy-
able rather than a burden.

Causative treatment Symptomatic treatment
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eTABLE 3 

Treatment for nausea and vomiting in patients with malignant bowel obstruction (MBO) 

* * Off label use; GI, gastrointestinal; i.v., intravenous; p.o., orally; p.r., rectally; s.c., subcutaneously; s.l., sublingually
Source: “S3-Leitlinie Palliativmedizin für Patienten mit einer nicht-heilbaren Krebserkrankung” (2), adapted from Bausewein et al. (e8)

Drug class

Prokinetics

Antipsychotics

Antihistamines

Setrons

Anticholinergics

Somatostatin 
 analogs 

H2-blockers

Proton pump 
 inhibitors

Corticosteroids

Medication

Metoclopramide

Haloperidol*

Levomeproma-
zine*

Olanzapine*

Dimenhydrinate

Ondansetron*

Granisetron*

Butylscopolamine*

Octreotide*

Lanreotide*

Ranitidine*

Omeprazole*

Dexamethasone*

Dosage

30–40* mg/day s.c.*

2.5–10 mg/day s.c.* or i.v.*

1–5 mg oral/s.c.* at night

2.5 mg as initial dose, if needed, 5–10 mg oral/
s.l. daily

150 mg p.r. 62–400 mg/day s.c.* or i.v.

8 mg oral or s. l./ s.c.*/ i.v. 2–3× daily 

1–2 mg p.o./s.c.*/ i.v. 1× daily

40–80 mg/day s.c./i.v. dose may be increased up 
to 120 mg* 

Initial dose 100 µg 12-hourly, dose may be in-
creased up to 750 µg/day, further increase rarely 
has greater effect

60 mg deep s.c. in upper outer quadrant of but-
tock every 3 months

50 mg 2–4× daily, or continuously 100–200 mg/ 
24 h i.v.

40–80 mg/day i.v, s.c.*

8–12 mg/day s.c.*/ i.v.

Remarks

Drug of choice when incomplete obstruction or functional disorder 
is suspected. Because it promotes GI motility, pain and vomiting 
may increase. Caution: This drug should be stopped if complete 
obstruction is present 

Drug of choice when complete obstruction is present and no 
prokinetic antiemetic can be used

Dose may be increased up to 25 mg/day, but this is rarely 
necessary

Use with caution in older patients and those with dementia, due 
to increased half-life and increased mortality risk

Has a sedative effect

Increases constipation

Increases constipation; dose may be increased up to 9 mg/day

Used to reduce GI secretion; has no direct antiemetic effect. May 
increase oral dryness and thirst

Used to reduce GI secretion; second-line drug (because 
 expensive)

If necessary, 120 mg every 4 weeks

Used to reduce peritumoral edema (may restore passage of 
bowel contents) and for antiemesis; fewer mineralocorticoid 
 adverse effects than methylprednisolone

eTABLE 4 

Key elements of history taking in patients with malignant wounds

Source: „S3-Leitlinie Palliativmedizin für Patienten mit einer nicht-heilbaren Krebserkrankung“ (2), compiled from various expert standards (e9–e15)

Key elements of wound-specific history 

Disease history (primary disease, comorbidities)

Treatment so far for primary disease, wound diagnostic tests carried out, medications (e.g., cortisone, analgesics) and allergies

Patient’s and relatives‘ current information about/understanding of the cause of the wound, the condition of the wound, and the implementation of any special in-
terventions (e.g., pressure relief/reduction, compression therapy)

The wound has existed since ... (wound duration)

Wound care plan (wound care products used, frequency of dressing changes, who has been carrying these out so far, any restrictions caused by dressings)

Effects of the wound on patient’s quality of life

Motor/functional impairment caused by the wound (speech, swallowing, hearing, vision, protective posture, contractures)

Effects of the wound on everyday living (e.g., sleep disorders, activities of life, choice of clothing, financial strain)

Psychosocial and social consequences of the wound for the patient and the patient’s relatives (e.g., isolation, shame/embarrassment, revulsion, loss of control)

Social background and support in relation to wound care

Effects of the wound on the patient’s self-image/body image

Effects of the wound on the patient’s partner relationship, intimacy, sexuality, family relationships

Coping strategies used so far; capacity for self-management; external resources/support
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eFIGURE 3 

Staged interventions for odor control

Seal cover dressings

Treat infection systemically (antibiotics) and/or locally

Treat infection by using dressings with locally antiseptic properties or made 
of materials that absorb exudate and bind pathogens
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